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ELIM MEDICAL TECHNOLOGY (SUZHOU) CO., LTD
409-410, MULTI-FUNCTIONAL BUILDING, HIGH-TECH VENTURE PARK, WUJIANG, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : One sample of non-woven cutting in blue for disposable hospital curtain
Manufacturer : ELIM MEDICAL TECHNOLOGY (SUZHOU) CO., LTD.

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date 1 JAN. 16, 2010

Testing Period 1 JAN. 18, 2010 —JAN. 27, 2010 o 4 1‘|

Test Resuli(s) : For further details, please refer to the fo[iol\;\ufi‘hg.__‘pgége(s).j :

Signed for and‘!on behalf of
SGS-CSTC Ltd,

Lbe Bim

Abe Bian {Account Executive)
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Test Result
I. Sample details

Materials / Color Fabric / Blue

Size of sample Length: 200 2mm  Width: 160 £2mm  32pcs
Cleaning procedure BS EN ISO 10528 50 cycles
Per-condition T.20£2°C H:65t5% atleast24 h

ll. Test Conducted
This test is conducted accordance with Type C of BS 5867-2 :2008 Spemfsca‘uon for Fabr[cs for curtains,

drapes and window blinds — Part2: Flammability requirements and fest method IS based on BS EN ISO 15025:
2002.

ili. Test Results

A) Before any cleaning procedure

The test methods is as per BS EN [SO 15025:2002, \| _{ Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 5s) 1 (Face) | 2(Back) | 1(Face) | 2 (Back)
Flame reached anedge. \ (YESor N@) | \_NO NO NO NO
Hole reached 2n edge (N\_(ES‘or\N_O‘!) : NO NO NO NO
Flaming debris [ (YESORNO) NO NO NO NO
Duration of flaming\, | | & 0 0 0 0
Duration of Afterglow / (s) 0 0 0

Max. vertical extent.of hole (mm) 58 56 54 59
Max. horizontal extent of hole (mm) 23 25 20 24
The test methods is as per BS EN ISO 15025:2002, Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 15s) | 1 (Face) | 2 (Back) | 1(Face) | 2 (Back)
Flame reached an edge (YES or NO) NO NO NO NO
Hole reached an edge (YES or NO) NO NO NO NO
Flaming debris (YES or NO) NO - NO NO NO
Duration of flaming (s) 0

Duration of Afterglow (s) 0 0 0

Max. vertical extent of hole {mm) 73 69 67 65
Max. horizontal extent of hole (mm) 29 28 34 26
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The test methods is as per BS EN ISO 15025:2002, Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 20s) | 1 (Face) | 2 (Back) 1 (Face) | 2 (Back)
Flame reached an edge (YES or NO) NO NO NO NO
Hole reached an edge (YES or NO) NO NO NO NO
Flaming debris (YES or NO) NO NO NO NO
Duration of flaming (s) 0 ' 0 0 0
Duration of Afterglow (s) 0 0 0 0]
Max. vertical extent of hole (mm) 83 76 75 73
Max. horizontal extent of hole (mm) 30 265 29 25
The test methods is as per BS EN I1SO 15025:2002, Lengthwise | | |  Widthwise
Procedure “A” (surface ignition, Flame application time 30s) _1(Face) | 2 (Back) 1 (Face) | 2 (Back)
Flame reached an edge (YES or NO) SN, NO \NO NO
Hole reached an edge (YES or NO) X 5k INO | NO | NO NO
Flaming debris (YES 0r-NO)._ ST RO - aNE NO
Duration of flaming 7 (_g,),:\_ : ==\ 0 0

Duration of Afterglow | (s) 0 0 0 0
Max. vertical extent of hole {mm} \ 85 76 88 81
Max. horizont;’il extent.of hole " “(mm) 32 30 28 31

B) After any dleaning procedure

The fest methods is as per BS EN 1SO 15025:2002, Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 5s) 1(Face) | 2(Back) | 1(Face) | 2 (Back)
Flame reached an edge (YES or NO) NO NO NO NO
Hole reached an edge (YES or NO} NO NO NO NO
Flaming debris (YES or NO) NO NO NO NO
Duration of flaming (s)

Duration of Afterglow - (s)

Max. vertical extent of hole (mm) 57 59 54 58
Max. horizontal extent of hole (mm) 23 26 21 28

lthm the limits of Client’s msiructions Jf any. The Company s sole responsgbiht) is to its Chent and this document does nct exonerate par\les to a transaction
ghts and obligations under the transaction documents. This document cannot be reproduced except in full,without prior written approval of the Company.
an, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

¢ results shown in this test report refer only to the sampie(s) tested and such sample(s) are retained for 30 days only.

reising all
f3 nauthorlzed alterd

10081440

t (86-21)61402665  f (86-21) 64058783 WWW.CN.8gs.com
023” t (85-21)61402666  f (86-21) 6405878C & sgs.china@sgs.com

R DAL T



) T ol el

o

sting finspecti

aofie

authenticity

check the

To

tion:

Atten

Test Report No. SH10009758/TX Date: Jan 27, 2010 Page 4 of 5

The test methods is as per BS EN SO 15025:2002, Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 15s) | 1 (Face) | 2 (Back) | 1 (Face) | 2 (Back)
Flame reached an edge (YES or NO) NO NO NO NO
Hole reached an edge (YES or NO) NO NO NO NO
Flaming debris (YES or NO}) NO NO NO NO
Duration of flaming (s)
Duration of Afterglow (s)
Max. vertical extent of hole (mm) 66 63 59 65
Max. horizontal extent of hole (mm) 30 25~ |24 27
The test methods is as per BS EN I1SO 15025:2002, Lengfhwise . Widthwise
Procedure “A” {surface ignition, Flame application time 20s) | 1 (Face) | 2 (Back) | 1 (Face) 2 (Back)
Flame reached an edge (YESorNO) — | NO NO | \NO NO
Hole reached an edge (YESorNO)  \ N )NO) NO | NoO NO
Flaming debris (YES 0rNO).__ S NO ~ NO NO
Duration of flaming s N0 0 0
Duration of Afterglow [ () it :
Max. vertical extent of hole {mm): \ 75 73 69 70
Max. horizontal exgeﬂt\gf»f{ole (mrﬁ) / 36 34 39 30
The test methods is.as per BS|EN ISO 15025:2002, Lengthwise Widthwise
Procedure “A” (surface ignition, Flame application time 30s) | 1 (Face) | 2 (Back) | 1(Face) | 2 (Back)
Filame reached an'edge (YES or NO) NO NO NO NO
Hole reached an edge (YES or NO) NO NO NO NO
Flaming debris (YES or NO) NO NO NO NO
Duration of flaming (s) 0 0 0
Duration of Afterglow (s) 0 0 0 0
Max. vertical extent of hole {mm) 83 78 86 80
Max. horizontal extent of hole (mm) 47 29 40 36
Criteria:

No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either
vertical edge of the sample specimen and there shall be no separation of any flaming debris from any
specimen, or if the mean afterflame or afterglow times exceed 2.5 s, the fabric shall be deemed not to

comply with the requireme_nté for type “C” of this British Standard.
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Photo Appendix:
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Conclusion: The submitted sample meets the requirements of ‘Type C of BS 5\867\:2:2003
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